




E5

TE
C

H
N

IC
A

L
D

ET
A

IL
S

B
EF

O
R

E 
U

SE
A

SS
EM

B
LY

IN
ST

R
U

C
TI

O
N

S
A

FT
ER

 U
SE

TR
O

U
B

LE
SH

O
O

TI
N

G
EX

PL
O

D
ED

 
A

N
D

 P
A

R
TS

 L
IS

T

EXPLODED AND PARTS LIST 

Part No.
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17

Qty.
4
1
4
1
1
1
1
1
2
1
2
2
1
1
3
1
6

Description
Buckle clamp
Reducer
Screw 2
Botten plate
Flat key
Wire nail
Leakage protector
Over-current protector
Clevis pin
Left leg with wheel
Flat washer
Wheels
Power Switch on Motor
Right leg with wheel
Leg foot cap
Leg
Bolt M8x50

Part No.
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33

Qty.
6
1
4
1
4
1
1
1
2
1
1
1
4
1
1
1

Description
Nut M8
Motor assembly
Screw M3x10
Proximity switch
Assy feather pan
Feather plate
Washer
Magnet
Nut M3
Flat washer
Tub
Bolt M8x30
Screw 3
Plastic finger
Nut M6x14
Bolt M6

E5

TE
C

H
N

IC
A

L
D

ET
A

IL
S

B
EF

O
R

E 
U

SE
A

SS
EM

B
LY

IN
ST

R
U

C
TI

O
N

S
A

FT
ER

 U
SE

TR
O

U
B

LE
SH

O
O

TI
N

G
EX

PL
O

D
ED

 
A

N
D

 P
A

R
TS

 L
IS

T

EXPLODED AND PARTS LIST 

Part No.
1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17

Qty.
4
1
4
1
1
1
1
1
2
1
2
2
1
1
3
1
6

Description
Buckle clamp
Reducer
Screw 2
Botten plate
Flat key
Wire nail
Leakage protector
Over-current protector
Clevis pin
Left leg with wheel
Flat washer
Wheels
Power Switch on Motor
Right leg with wheel
Leg foot cap
Leg
Bolt M8x50

Part No.
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33

Qty.
6
1
4
1
4
1
1
1
2
1
1
1
4
1
1
1

Description
Nut M8
Motor assembly
Screw M3x10
Proximity switch
Assy feather pan
Feather plate
Washer
Magnet
Nut M3
Flat washer
Tub
Bolt M8x30
Screw 3
Plastic finger
Nut M6x14
Bolt M6

tzeinner
Sticky Note
34 Spring Snap Links qty 4 (not pictured)

tzeinner
Sticky Note
remove sharp blades

tzeinner
Sticky Note
add second bullet
Proximity switches are not aligned.  Unscrew switch and reinstall. 



E2

TE
C

H
N

IC
A

L
D

ET
A

IL
S

B
EF

O
R

E 
U

SE
A

SS
EM

B
LY

IN
ST

R
U

C
TI

O
N

S
A

FT
ER

 U
SE

TR
O

U
B

LE
SH

O
O

TI
N

G
EX

PL
O

D
ED

 
A

N
D

 P
A

R
TS

 L
IS

T

ASSEMBLY INSTRUCTIONS
1. Follow the instruction, install part #16, part #14, and part #10, align the M8 bolts part #17 

and part #18 with threaded holes and screw them tightly.

2. Follow the instruction, install part #23 feather plate, then install part #29 through into part 
#27 to lock the feather plate.

Flat washer  (Part #27)

Feather plate  (Part #23)

M8 bolt  (Part #29)

Right leg with wheel (Part #14)

Leg (Part #16)

Left leg with wheel (Part #10)

Bolt 2 (Part #17)

Nut 1 (Part #18)

E2

TE
C

H
N

IC
A

L
D

ET
A

IL
S

B
EF

O
R

E 
U

SE
A

SS
EM

B
LY

IN
ST

R
U

C
TI

O
N

S
A

FT
ER

 U
SE

TR
O

U
B

LE
SH

O
O

TI
N

G
EX

PL
O

D
ED

 
A

N
D

 P
A

R
TS

 L
IS

T

ASSEMBLY INSTRUCTIONS
1. Follow the instruction, install part #16, part #14, and part #10, align the M8 bolts part #17 

and part #18 with threaded holes and screw them tightly.

2. Follow the instruction, install part #23 feather plate, then install part #29 through into part 
#27 to lock the feather plate.

Flat washer  (Part #27)

Feather plate  (Part #23)

M8 bolt  (Part #29)

Right leg with wheel (Part #14)

Leg (Part #16)

Left leg with wheel (Part #10)

Bolt 2 (Part #17)

Nut 1 (Part #18)

3. Please install the tub to the bottom plate according to the arrow direction, make the two 
arrows be directed at each other, so that the proximity switch activated. Lock the tub and 
fasten gourd buckle. 

4. Please install the Proximity Switch(Part#21) onto the 'L' Pin on the bottom plate, use screws 
(part#21) and nuts (part#26) to fix it.

E3

TE
C

H
N

IC
A

L
D

ET
A

IL
S

B
EF

O
R

E 
U

SE
A

SS
EM

B
LY

IN
ST

R
U

C
TI

O
N

S
A

FT
ER

 U
SE

TR
O

U
B

LE
SH

O
O

TI
N

G
EX

PL
O

D
ED

 
A

N
D

 P
A

R
TS

 L
IS

T

TubBuckle

38mm Finger

Direct at each other

Screw(Part#20)

Proximity switch(part#21)

Botten plate (Part#4)Nut(Part #26)

3. Please install the tub to the bottom plate according to the arrow direction, make the two 
arrows be directed at each other, so that the proximity switch activated. Lock the tub and 
fasten gourd buckle. 

4. Please install the Proximity Switch(Part#21) onto the 'L' Pin on the bottom plate, use screws 
(part#21) and nuts (part#26) to fix it.

E3

TE
C

H
N

IC
A

L
D

ET
A

IL
S

B
EF

O
R

E 
U

SE
A

SS
EM

B
LY

IN
ST

R
U

C
TI

O
N

S
A

FT
ER

 U
SE

TR
O

U
B

LE
SH

O
O

TI
N

G
EX

PL
O

D
ED

 
A

N
D

 P
A

R
TS

 L
IS

T

TubBuckle

38mm Finger

Direct at each other

Screw(Part#20)

Proximity switch(part#21)

Botten plate (Part#4)Nut(Part #26)

tzeinner
Sticky Note
Install wheels on pin on leg. Add washer (#11) and secure with clevis pin (#9).

tzeinner
Sticky Note
Before assembly you will need 2 - 10mm and 1 - 12mm wrench (or preferably ratchets) and a small phillips screw driver.  Undo the buckles and remove the black hooks and discard them.  They are only used to keep the unit in place during shipping. Remove all parts from the tub and unwrap them. 


tzeinner
Sticky Note
Install feather plate (#23) by lining up the pin in the base with the hole in the feather plate.  Install flat washer (#27) on pin and screw Bolt (#29) into base to tightly hold feather plate in place. 

tzeinner
Sticky Note
Installs legs (#10, 14, 16). Tighten bolts (#17) with nuts (#18) with 12mm wrench to secure legs. 

tzeinner
Sticky Note
Feather plate will need to be removed from tub. You likely will need to remove the 3 bolt that are holding the top ring to the tub with 10mm wrench.  Remove the feather plate and then reinstall the top ring. 

tzeinner
Sticky Note
Install the tub to the bottom plate and make sure to line up the 2 yellow arrows so the proximity switches are lined up and activated.  Lock the tub in place by fastening the buckles and lock them with the spring snap links. 

tzeinner
Sticky Note
Proximity switch is installed but may need adjustment.  If unit is turned on and does not work the switch may need adjusting.

tzeinner
Sticky Note
NOTE: This drawing is misleading. The waste hole is actually on the opposite side.  The switch box is also on the wrong side.  Install the legs so wheels are parallel.  


